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DOCUMENT POLICY AND TEST STATEMENT

1.1 DOCUMENT POLICY

- The report shall not be reproduced except in full, without the written approval of
SRT Lab, Inc.

- FCC Registered Test Site Number : TW1016

1.2 TEST STATEMENT

- This random test report is for FCC's market spot check action by FCC ID:
2AZ3ICC180W project, applied only to the specific samples tested under
conditions.

- The test results in the report apply only to the unit tested by SRT Lab.

- There was no deviation from the requirements of test standards during the test.

- DC power source from DC adapter:15V==3A

1.3 EUT MODIFICATION
- No modification in SRT Lab.

1.4 DECISION RULE

- To make sure the testing report(s) meet the requirement of ISO/IEC 17025:2017
standard and meet chapter 7.1 (Review of Requests, Tenders and Contracts),
chapter 7.4 (Handling of Test or Calibration ltems), chapter 7.8.2 (Reporting of
Results — Common Requirement for Reports (Test, Calibration or Sampling)),
This decision rule will be the base of adjustment (include the disclaimer scope)
from SRT LAB.

- After communicate between SRT LAB. and clients /applicants and get the
agreement, SRT LAB. will do the adjustment. According to this decision rule,
SRT LAB. Manager(s) will do the Pass or Fail adjustment. (But one thing need to
be concerned is, not every assessing rule suits all declaration of conformity
assessing actions, it should be ruled depends on product’s feature, test
standard, technical regulation, test results, and also acceptance of risk of both
sides.)

- This report according to the “description of applied standards and statements of
conformity” on the report, as the decision rule.

1.5 REPORTING STATEMENTS OF CONFORMITY
Base on ISO/IEC 17025, the statements of conformity requirement of testing
results.
o It does not need to provide the statements of conformity.
B 't need to provide the statements of conformity and
[l Use CISPR 16-4, ISO/IEC Guide 98-3, IEC Guide 115, ETSI ETR 028
speciation and it does not need to provide additional uncertainty of the
testing results or data on the report(s).
o It need to provide additional uncertainty of the testing results or data on the
report(s).
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2 DESCRIPTION OF EUT AND TEST MODE
2.1 GENERAL DESCRIPTION OF EUT

PRODUCT Projector

MODEL NO. CC180W

BRAND NAME HP

I/P: 100-240V~, 1.4A MAX, 50-60Hz
POWER SUPPLY |O/P: 15.0V = 3.0A, 45.0W or 12.0V = 3.0A or 9.0V = 3.0A or
5.0V = 3.0A, 15.0W

CABLE N/A
FREQUENCY |5 15 GHz ~ 5.25 GHz, 5.725 ~ 5.85 GHz
BAND
ERARIER 518 GHz ~ 5.24 GHz, 5.745 GHz ~ 5.825 GHz
FREQUENCY

5.2G band_802.11a/n - HT20 : 4 ch
NUMBER OF 5.2G band_802.11n - HT40 : 2 ch
CHANNEL 5.8G band_802.11a/n - HT20 : 5ch

5.8G band_802.11n - HT40 : 2 ch

11A Band1 : 19.25dBm= 84.14 mW
RATED RF Band4 : 19.47 dBm= 88.51 mW
OUTPUT 11N(20M) Band 1 : 18.56 dBm= 71.78 mW
POWER Band4 : 18.31dBm= 67.76 mW
(AVG) 11N(40M) Band 1 : 17.74dBm= 59.43 mW

Band4 @ 17.57dBm= 57.15mW

MODULATION  |IEEE802.11A : OFDM (BPSK / 16-QAM / 64-QAM)

TYPE IEEE802.11N : SISO-OFDM (256-QAM, rate 3/4 and 5/6)
MODE OF

Duplex
OPERATION

802.11A : 6, 9, 12, 18, 24, 36, 48, 54 Mbps
BITRATEOF 1802 11N - HT20 : MCS0 ~ MCS7 (Max. 72.2 Mbps)
TRANSMITTER  1802.11N - HT40 : MCS0 ~ MCS7 (Max. 150 Mbps)

ANTENNA TYPE |FPC Antenna

ANTENNA GAIN [2.99 dBi

OPERATING
TEMPERATURE |0~35°C
RANGE

Brief description of the function/specification of the DUT
For more detailed information, please refer to the EUT’s specification or user’s manual
provided by manufacturer.
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2.2 DESCRIPTION OF TEST MODE
The EUT use the software in TX test mode is “FCC_assist_1.0.2.2".
After pre-test in chamber and evaluate:
1. OFDM was the worst modulation, so use of OFDM for the final test mode.
2. Choose lowest, middle and highest channels for final test.
3. Three axix (X, Y and Z axis) are evaluated in chamber, the X axis is the worst in test.

Test mode Channel | Frequency(MHz) | Power Setting
1 CHO036 5180 11
2 Band 1 CHO040 5200 11
3 CHO048 5240 11
802-11A
4 CH149 5745 11
5 Band 4 CH157 5785 11
6 CH165 5825 11
7 CHO036 5180 11
8 Band 1 CHO044 5200 11
9 CHO048 5240 11
802-11N20
10 CH149 5745 11
11 Band 4 CH157 5785 11
12 CH165 5825 11
13 CHO038 5190 11
Band 1
14 CHO046 5230 11
802-11N40
15 CH151 5755 11
Band 4
16 CH159 5795 11
NOTE:

1. Below 1 GHz were pre-tested in chamber and chosen the worst case for conducted and radiated
emission test.
2. Above 1 GHz were tested individually.
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2.3 EUT OPERATING CONDITION
1. Setup the EUT and all peripheral devices.
2. Turn on the power of all equipment and EUT.
3. Based on customer provided continuous program & Program instructions.
4. Set the EUT under continuous transmission mode.

2.4 DESCRIPTION OF SUPPORT UNIT
The EUT was configured by the requirement of ANSI C63.4: 2014. All interface ports
were connected to the appropriate support units via specific cables. The support units

and cables are listed below.

FCC
NO DEVICE BRAND MODEL # ID/DOC CABLE
1 PC ASUS M32AA1 DoC 1.8m unshielded power cable.
. 1.8m unshielded power cable.
2 LCD Monitor DELL U2311Hb DoC 1 5m shielded data cable.
3 Mouse ASUS MOBTUO DoC 1.5m unshielded data cable.
4 Keyboard ASUS AW211 DoC 1.5m unshielded data cable
. 1.5m unshielded power cable.
5 Printer HP C8995A DoC 1.5m shielded data cable.
6 USB 2.0 HDD Terasys F-12U DoC 1.5m shielded data cable.
7 | USBTransfer NA USB TO TTL NA NA
board
HLW
8 RF cable NA 6154-013011 NA NA
9 | Dipole Antenna | JkifiE:H 6150’8888?0'360 NA NA
10 | Bandpass Filter NA NF2400-2500MHz NA NA

NOTE: For the actual test configuration, please refer to the photos of testing.
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2.5 CHANNEL AND FREQUENCY TABLE

5.1G_802.11a/n - HT20

Channel Frequency Channel Frequency
CH36 5180 MHz CH40 5200 MHz
CH48 5240 MHz - --

5.1G_802.11n - HT40

Channel Frequency Channel Frequency
CH38 5190 MHz CH46 5230 MHz

5.8G_802.11a/n - HT20

Channel Frequency Channel Frequency
CH149 5745 MHz CH157 5785 MHz
CH165 5825 MHz - --

5.8G_802.11n - HT40

Channel Frequency Channel Frequency
CH151 5755 MHz CH159 5795 MHz
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3 DESCRIPTION OF APPLIED STANDARDS
The EUT is a wireless product. According to the specifications provided by the
applicant, it must comply with the requirements of the following standards:

- FCC CFR Title 47, Part 15, Subpart E

- FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01
- FCC KDB 662911 D01 Multiple Transmitter Output v02r01

- ANSI C63.10-2013

All tests have been performed and recorded as the above standards.

3.1 SUMMARY OF TEST RESULTS
The EUT has been tested according to the following specifications:

STANDARD
TEST TYPE AND LIMIT RESULTS RESULTS
SECTION
15.207 . o
AC Power Line Conducted Emissions PASS
15.407(b)
15.407(b)
15.205(a) Radiated Emissions PASS
15.209(a)
15.407(a) ,
Bandwidth PASS
15.407(e)
15.407(a) Maximum Output Power PASS
15.407(a) Power Spectral Density PASS
15.407(g) Frequency Stability PASS
15.203 Antenna Requirements PASS
15.407(c) Automatically Discontinue Transmission PASS
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4 CONDUCTED EMISSION TEST

4.1 LIMIT
Frequency Class A (dBuV) Class B (dBuV)
(MH2z) Quasi-peak Average Quasi-peak Average
0.15-0.5 79 66 66 - 56 56 - 46
0.50-5.0 73 60 56 46
5.0-30.0 73 60 60 50
NOTE:

1. The lower limit shall apply at the transition frequencies.
2. The limit decreases in line with the logarithm of the frequency in the range of 0.15 to 0.50 MHz.

4.2 TEST EQUIPMENT

The following test equipment was used for the test:

. Due Date
Eg;éﬂwii:t/ Specifications Manufacturer '\égﬂg Z/ of Cal.
& Cal. Center
EMI TEST 9 kHz ~ ROHDE & ESCS30/ APR. 26, 2024
RECEIVER 2.75 GHz SCHWARZ 100376 ETC
9252-50-R-24-BNC / |FEB. 22, 2024
LISN 50 uH, 50 ohm  |SOLAR oo o
NSLK 8127/ MAR. 08, 2024
LISN 50 uH, 50 ohm  [SCHWARZBECK |15 )
500BNC TYPE |-, A 11593A/ FEB. 14, 2024
TERMINATOR L1TEQUO005 ETC
500 BNC TYPE |-, A B0O-CD-357 / JUL. 14, 2024
TERMINATOR L1TEQUO009 ETC
HUBER+ RG214/U(5m) / JUN. 23, 2024
COAXIALCABLE  [5m SUHNER L1TCABO13 ETC
FILTER 2 LINE, 30 A FIL.COIL ;?1'943/ NCR
GROUND PLANE  [2M (H) x SRT N/A NCR
3 m (W)
GROUND PLANE |22 m (H)x SRT N/A NCR
3'm (W)
9 kHz ~ 30 MHz
: ROHDE & ESH3-22/ FEB. 16, 2024
PULSE LIMITER |Insertion Loss= :
O s SCHWARZ L1TTES010 ETC
) 20-A7 MAR. 01, 2024
THERMO-HYGRO |15 — 40 °C, TOP o el
MEASUREMENT
gy N/A EZ-EMC SRT-03A1 NCR

NOTE: The calibration interval of the above test equipment is one year and the calibrations are traceable
to NML/ROC and NIST/USA.
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4.3 TEST SETUP

+ 40cm >

Peripheral

Blcm

Metal Ground Flane

Receiver

Transformer -— AC Fliter

AC Power Input

AC Power Input

NOTE:

1. The EUT was put on a wooden table with 0.8m heights above ground plane, and 0.4m away from
reference ground plane (> 2mx2m).

2. For the actual test configuration, please refer to the photos of testing.

4.4 TEST PROCEDURE
The EUT was tested according to the requirement of ANSI C63.4: 2014 and
CISPR22:2003. The frequency spectrum from 0.15 MHz to 30 MHz was investigated.
The LISN used was 50 ohm/50uH as specified. All readings were quasi-peak and
average values with 10 kHz resolution bandwidth of the test receiver. The EUT system
was operated in all typical methods by users. Both lines of the power mains of EUT
were measured and the cables connected to EUT and support units were moved to find
the maximum emission levels for each frequency. First, find the margin or higher points
at least 6 points by software, then use manual to find the maximum data. The
procedure is referred on the test procedure of SRT LAB.
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4.5 TEST RESULT

Temperature: 28 °C Humidity: 81 %RH
Frequency Range: 0.15-30 MHz Test Mode: Wi-Fi 5G Link
Receiver Detector: Q.P. and AV. Tested By: Jimmy Tseng
Power Line Measured : Line
B B
Limmil: —
AVIG:
i T I
" R
'.'.I i
Lo 'ﬁ'l"- o ¥ "
7 . i - " aady
m |I ’ L " "'r ) k
L e I
-2
[ER B L5 [MHz) L] S0
Frequency Reading | Corrected Result Limit Margin | Detector Comment
Mk. | No (MH2) (dBuV) | factor(dB) | (dBuv) (dBuV) (dB)
1 0.1508| 54.47 -0.04 54.43 65.96 -11.53 QP
2 0.1508| 39.90 -0.04 39.86 55.96 -16.10 | AVG
13 0.1557| 54.99 -0.04 54.95 65.69 -10.74 QP
4 0.1557| 41.00 -0.04 40.96 55.69 -14.73 | AVG
5 0.1607| 53.56 -0.04 53.52 65.43 -11.91 QP
6 0.1607| 39.34 -0.04 39.30 55.43 -16.13 | AVG
7 0.1695| 50.84 -0.04 50.80 64.98 -14.18 QP
8 0.1695| 34.66 -0.04 34.62 54.98 -20.36 | AVG
9 0.1812| 43.52 -0.04 43.48 64.43 -20.95 QP
10 0.1812| 26.45 -0.04 26.41 54.43 -28.02 | AVG
11 0.2047| 48.58 -0.04 48.54 63.42 -14.88 QP
12 0.2047| 34.24 -0.04 34.20 53.42 -19.22 | AVG
13 0.2242| 45.40 -0.04 45.36 62.66 -17.30 QP
14 0.2242| 33.36 -0.04 33.32 52.66 -19.34 | AVG
15 10.0000( 25.9% 0.28 26.27 60.00 -33.73 QP
16 10.0000( 20.88 0.28 21.16 50.00 -28.84 | AVG
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NOTE: 1. Measurement uncertainty is 2.92 dB
2. Emission level = Reading valus + Correction factor
3. Correction Factor = Cable loss + Insertion loss of LISN
Difference of Pulse Limiter Factor between EMI Test Receiver corrected 10dB insertion loss.
4. Margin value = Emission level - Limit
5. The emission of other frequencies was very low against the limit.
6. "-": The Quasi-peak reading value also meets average limit and measurement with the

average detector is unnecessary.
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Temperature: 28 °C Humidity: 81 %RH
Frequency Range: 0.15-30 MHz Test Mode: Wi-Fi 5G Link
Receiver Detector: Q.P. and AV. Tested By: Jimmy Tseng

Power Line Measured : Neutral

BN dEuy

AVE:

Rl
(R ET] Y [MHz| % 00
Frequency Reading | Corrected Result Limit Margin | Detector Comment
L[| (MHz) (dBuV) | factor(dB) | (dBuv) {dBuV) (dB)
1 0.1578| 54.67 -0.08 54.59 65.58 -10.99 QP
2 0.1578| 40.23 -0.08 4015 55.58 -15.43 | AVG
3 0.1656 | 52.67 -0.08 52.59 65.18 -12.59 QP
4 0.1656| 35.89 -0.08 35.81 55.18 -19.37 | AVG
5 0.1930| 44.66 -0.08 44.58 63.91 -19.33 QP
6 0.1930| 28.49 -0.08 28.41 53.91 -25.50 | AVG
7 0.2072| 48.36 -0.08 48.28 63.32 -15.04 QP
8 0.2072| 34.66 -0.08 34.58 §3.32 -18.74 | AVG
9 0.2562| 43.45 -0.08 43.37 61.55 -18.18 QP
10 0.2562| 29.44 -0.08 29.36 51.55 -22.19 | AVG
11 0.4156| 34.82 -0.08 34.74 57.54 -22.80 QP
12 0.4156| 25.18 -0.08 25.10 47.54 -22.44 | AVG
13 3.3945| 26.57 0.03 26.60 56.00 -29.40 QP
14 3.3945| 13.94 0.03 13.97 46.00 -32.03 | AVG
15 10.0000| 26.75 0.25 27.00 60.00 -33.00 QP
16 10.0000| 21.80 0.25 22.05 50.00 -27.95 | AVG
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NOTE: 1. Measurement uncertainty is 2.92 dB
2. Emission level = Reading valus + Correction factor
3. Correction Factor = Cable loss + Insertion loss of LISN
Difference of Pulse Limiter Factor between EMI Test Receiver corrected 10dB insertion loss.
4. Margin value = Emission level - Limit
5. The emission of other frequencies was very low against the limit.
6. "-": The Quasi-peak reading value also meets average limit and measurement with the

average detector is unnecessary.




Reference No.: A23080102
Report No.: FCCA23080102-X0
TEST REPORT/FCC ID : 2AZ3ICC180W

Page: 17 of 99

Date: Aug. 21, 2023

Spectrum Research &

Testing Lab., Inc.

i No.167,Ln. 780, Shan-Tong
AP Rd..Ling 8, Shan-Tong Li,
Chung-Li Dist., Taoyuan City
320, Taiwan (R.O.C.)

5 RADIATED EMISSION TEST

5.1 LIMIT
FCC Part15, Subpart C Section 15.209 limit of radiated emission for frequency
below1000MHz. The emissions from an intentional radiator shall not exceed the field
strength levels specified in the following table:

FREQUENCY FIELD STRENGTH DISTANCE FIELD STRENGTH
(MH2z) (microvolts/meter) (m) (dBuV/m)
0.009 - 0.490 2400/F(kHz) 300 67.6-20log(kHz)
0.490 - 1.705 24000/F(kHz) 30 87.6-20log(kHz)
1.705 - 30 30 30 30

30 - 80 100 3 40.0

88 - 216 150 3 43.5

216 - 960 200 3 46.0

Above 960 500 3 54.0
NOTE:

1. 30 dBuV (in 30m) = 70 dBuV (in 3m).
2. In the emission tables above , the tighter limit applies at the band edges.
3. Distance refers to the distance between measuring instrument, antemma, and the closest point of any

part of the device or system.

FCC Part 15, Section15.35(b) limit of radiated emission for frequency above 1000 MHz

FREQUENCY Class A (dBuV/m) (at 3m) | Class B (dBuV/m) (at 3m)
(MHz) PEAK AVERAGE PEAK AVERAGE
Above 1000 80.0 60.0 74.0 54.0
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4.2.2 TEST EQUIPMENT
Below 1 GHz The following test equipment was used during the radiated emission test:

. Due Date
Eq“'PF“.e”“ Specifications Manufacturer Model i of Cal.
Facilities Serial #
& Cal. Center
EMI Test Receiver 9 kHz ~ ROHDE & ESCS30/ APR. 26, 2024
2.75 GHz SCHWARZ 100376 ETC
. . 30 MHz ~ 3108/ MAY. 01, 2024
Biconical Antenna 200 MHz EMCO 2380 ETC
Log Periodic 200 MHz ~ EMCO 3146 / MAY. 01, 2024
Antenna 1 GHz 9002-2686 ETC
. 3~10M A02 / MAR. 07, 2024
Open Area Test Site |\1oasirement o1 SRT002 SRT
. 9 kHz ~ LMR-400(30m) / SEP. 08, 2023
Coaxial Cable 1 GHz TIMES L1TCABO14 ETC
Coaxial Cable 9 kHz ~ Time LMR-400 (#2m) / MAR. 20, 2024
1 GHz L1TCABO12 ETC
Filter 2LINE,30A  |FIL.COIL ggég“s / NCR
- 0.1 MHz ~ 8447D / APR. 19, 2024
Pre-Amplifier 1.3 GHz HP 2944A06746 ETC
15~40 °C, 20-A/ MAR. 26, 2024
Thermo-Hygro 0~100%RH  |'OP 9326 ETC

Above 1 GHz The following test equipment was used during the radiated emission test:

. Due Date
Eq“'PF“_e”“ Specifications Manufacturer Mod_el ol of Cal.
Facilities Serial #
& Cal. Center
. 10HzZ ~ N9010A / AUG. 24, 2023
EXA Signal Analyzer 44 GHz KEYSIGHT MY56480554 ETC
- 1GHz ~ 84498 / MAR. 06, 2024
Pre-Amplifier 26.5 GHz AGILENT 3008A01995 ETC
1GHz ~ 3115/ FEB. 23, 2024
Hom Antenna 18 GHz EMCO 9602-4681 ETC
18 ~ 3116/ MAY.13, 2024
Horn Antenna 40 GHZ ETS-LINDGREN 2567 ETC
. 3M AOT/ JUN. 22, 2024
Anechoic Chamber Measurement SRT SRT001 SRT
Up to 18 GHz EMC107-SM-6000 / JUN. 14, 2024
RF Cable 6 m*2 EMCI 230726 ETC
Up to 18 GHz A30A30-L 142 / FEB. 16, 2024
RF Cable 15m JYEBAO EQF-0035(001) ETC
K Tvoe Cable Uptp 40 GHz  |HUBER+ SF102-46/2"11SK252 / |APR. 24, 2024
yp 3m SUHNER MY2611/2 ETC
K Tvoe Cable Up to 40 GHz,  |HUBER+ SF102/2*11SK252 / FEB. 13, 2024
yp 1m SUHNER MY3331/2 ETC
Filter 2 Line, 30 A FIL.COIL g(cs:é943/ NCR
15 ~ 40 °C, 20-A/ MAR. 01,2024
Thermo-Hygro 0~100%RH  |1OP 6644 ETC
Measurement N/A EZ-EMC SRT-03A1 NCR
Software

NOTE: The calibration interval of the above test equipment is one year and the calibrations are traceable
to NML/ROC and NIST/USA.
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5.2 TEST SET-UP
30 MHz ~ 1 GHz

» - 4
! Py i
1m to 4m
EUT
MNon-conducted fable T :
L Ground
80cm Plane

{

I
Controller
{Tantable/Antenna)
Filter L AC Power Input : Pre-amplifier
P Receiver P 50 ohm coaxial
cable
Above 1 GHz
Y
Turn Table (Horn antenna)
1-4m
EUT l

ae,
—

power cabl

1:5 coaxial

LW —

T Zround plane

Y

am

Filter | Power input

| Spectrum analyzer I— Fre-amplifie

NOTE: The EUT system was put on a wooden table with 1.5m heights above a ground plane.
For the actual test configuration, please refer to the photos of testing.
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5.3 TEST PROCEDURE

The EUT was tested according to the requirement of ANSI C63.4: 2014 and
CISPR 22:2003. The measurements were made at an open area test site with 3 meter
measurement distance under 1 GHz and with 3m distance above 1GHz. The frequency
spectrum measured started from 30 MHz to 1 GHz, all readings were quasi-peak
values with 120 kHz resolution bandwidth of the test receiver. Above 1 GHz, the
measurements were made at an open area test site with 3 meter measurement
distance and all readings were peak or average values with 1 MHz resolution
bandwidth of the test receiver. The EUT system was operated in all typical methods by
users. The cables connected to EUT and support units were moved to find the
maximum emission levels for each frequency. First, find the margin or higher points at
least 6 points by software, then use manual to find the maximum data. The procedure
is referred on the test procedure of SRT LAB.
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5.4 TEST RESULT

Temperature: 27 °C Humidity: 80 %RH

Frequency Range: 30 M -1 GHz Test Mode: Wi-Fi 5G+BT Link

Detector Type: Quasi-peak IF Bandwidth: 120 kHz

Tested By: Jimmy Tseng Tested Date:  Jul. 24, 2023

Antenna Polarization : Horizontal

Frequency CI:_?)ZISG A;;sp;ra Pre-Amp R%ﬁzg ETEVs;Fn Limit | Margin | AZ | EL
MH2) | gy | @eim) | @B | @Bpv) |(@Buvim)|@BHYM)| @B) | () | (m)
75.03 232 | 8.60 28.15 | 50.35 33.12 40.0 -6.89 | 131 | 3.86
122.76 | 292 | 11.70 | 27.96 | 44.35 31.01 435 |-1249 | 311 | 3.71
17148 | 3.27 | 1250 | 27.72 | 42.81 30.86 435 |-12.64 | 33 | 3.56
201.76 | 3.63 | 12.10 | 27.58 | 49.83 37.98 43.5 -5.52 | 329 | 3.47
22291 |3.85| 1216 | 27.52 | 42.15 30.65 46.0 |-15.35|148 | 3.41
393.17 | 562 | 16.16 | 27.91 | 40.46 34.33 46.0 -11.67 | 163 | 2.87

Antenna Polarization : Vertical

Frequency CL:?)EI: AFn;gporla Pre-Amp R%’g!‘g ETiesvsélon Limit | Margin | AZ | EL
MHZ) | iy | @Bim) | ©@B) | @Buv) |(@Bpvim)|@BHVIM)| @B) | () | (m)
33.01 1.79 | 13.80 | 28.29 | 45.92 33.21 40.0 -6.79 | 150 | 1.01
51.67 209 | 11.50 | 28.23 | 41.33 26.69 40.0 |-13.31|128 | 1.06
74.21 230 | 8.80 28.15 | 46.71 29.66 40.0 |-10.34 | 120 | 1.14
209.72 | 3.69 | 12.02 | 27.55 | 45.13 33.29 435 |-10.21| 81 | 1.56
33719 | 511 | 1524 | 27.54 | 40.83 33.64 46.0 |-12.36 | 56 | 1.95
392.72 | 561 | 16.14 | 2791 | 4543 39.27 46.0 -6.73 | 357 | 2.12

NOTE:

1. Measurement uncertainty is 4.20 dB.
2. "": Measurement does not apply for this frequency.
3. Emissiom Level = Reading Value + Ant. Factor + Cable Loss — Pre-Amplifier.

4. The field strength of other emission frequencies were very low against the limit.
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Antenna Polarization : Horizontal
B0 dBuYSm

-2
J0.000 12700 224.00 J21.00 A1L.00 S15.00 G12.00 09,00 g0e.00 1000 MHz

Antenna Polarization : Vertical
B0 dBuYSm

J0.000 2.0 224.00 J21.00 A1L.00 S15.00 G12.00 09,00 g0e.00 1000 MHz
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Temperature: 28 °C Humidity: 74 %RH
Frequency Range: 1-40 GHz Test Mode: 11A
Detector Type: PK. and AV. L.O.: 5180 MHz
IF Bandwidth: 1 MHz Tested Date:  Aug. 07, 2023

Antenna Polarization : Horizontal

13m0 dEufm
Limitl: —_
Limit2:
[,
a0
i \
N\“\.\‘“—\—n.n_.\,_,_-\.--\..-\_-_ i
ann
HRE.D0E 51 0|00 S120.00 H14mnn S1E0. 00 H1ED00 SR00. 0 HAIOLO0 574000 NIEMO0 MHz
Frequency Reading | Comrected Result Limit Margin | Detector Comment
Mk. | No. (MHzZ) (dBuv/m) | factor(dB) | (dBuvim) | (dBuVim) | (dB)
1 5150.000( 54.87 7.21 61.88 74.00 |-12.12| peak
2 5150.000| 45.81 7.21 53.02 54.00 -0.88 AVG
3 5178.200( 93.73 7.33 101.08 999.00 (-897.9| AVG
4 5178.400( 98.37 7.33 105.70 68.30 | 37.40 | peak
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000 diuvim
0
#0
o (LA TI_TT 1 I [ 1 l
%
50 2
®
4D
30
20
10
nn
1000000 450000 GB00.00 1270000 1GEODO0 2050000 2440000 26030000  32200.00 A0000. 00 MH =

Reading Correct Measure-
Mo. Mk.  Freq.  Level Factor ment Limit ~ Over

MHz dBu' dB dBuim dBu\fm dB Detector Comment
1 * 1036112 3964 14.36 5400 6830 -1430 peak
2 10361.74 3122 1436 4558 6830 -2272 AVG
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Antenna Polarization : Vertical

1300 diu¥fm
Limil1: —_
LimitZ-
an
1 | L"\\
/ |
.,
o
HOE0.00@ 100 00 S120.m0 Hl4@0m S1&0. @0 K1E8a000 500 @3 KO0 EZg0.0@ KAg@nn MWHz
Frequency Reading | Corrected Result Limit Margin | Detector Comment
Mk. | No. (MHz) (dBuvim) | factor{dB) | (dBuv/m) | (dBuvim) | (dB)
1 5150.000| 41.75 19.21 60.96 74.00 |-13.04| peak
2 5150.000| 31.36 19.21 50.57 54.00 -3.43 | AVG
3 5186.600| 75.71 19.37 95.08 999.00 |-903.9| AVG
4 5187.200| 83.23 19.37 102.60 68.30 | 34.30 | peak
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1000 dBuVim
30
&0
o (LA Tl I [l [ |
&0
%
50
2
X
4D
30
20
10
0o
1000000 450000  BE00.00 1270000 160000 2050000 2440000 2630000 5220000 A0000. 00 MH =

Reading Comrect Measure-
No. Mk. Freq.  Level Factor  ment Limit ~ Over

MHz dBu' a8 dBuVim dBuVim dB Detector Comment
1 * 1036150 4072 14.36 5508 6830 -13.22 peak
2 10364.86 289 14.36 4327 6830 -2503 AVG

NOTE:

1. Measurement uncertainty is 4.04 dB.

2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier
Gain)

3. The field strength of other emission frequencies were very low against the limit.

4. (F):The field stregth of fundamental frequency.
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Temperature: 28 °C Humidity: 74 %RH
Frequency Range: 1-40 GHz Test Mode: 11A
Detector Type: PK. and AV. L.O.: 5200 MHz
IF Bandwidth: 1 MHz Tested Date:  Aug. 07, 2023

Antenna Polarization : Horizontal

000 dBuY/m
a0
&0
o LA TIL_JULN | | | [ |
&0
50 1
b
40
30
20
10
o
1000000 450000  BEODO0 1270000 1GGOOO0 2050000 2440000 2630000 3220000 A0D00.00 MH 2
Reading Correct Measure-
No. Mk.  Freg.  Level Factor  ment Limit ~ Over

MHz dBuV dB8 dBulim dBuVim dB Dietector Comment

1 1040174 31.10 14.44 4554 BB30 -2276 AVG

P 1[14[]3.8% 3865 1445 5310 B8.30 -1520 peak

NOTE:

1. Measurement uncertainty is 4.04 dB.

2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier
Gain)

3. The field strength of other emission frequencies were very low against the limit.

4. (F):The field stregth of fundamental frequency.
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Antenna Polarization : Vertical
0D diwydm

I

B

0

nn
1000.000 490000 B0 00 12700000 1GEDOLOD 2050000 2440000 28300000 2200000 AD0. 00 MH =

Reading Correct Measure-
No. Mk.  Freq  Level Factor ment Limit ~ Over

MHz dBuV dB8 dBulim dBuNim dB Dietectar Comment
1 10402 21 2907 14.45 4352  B830 -2478 AVG
2 * 1040312 4021 14.45 54 66 6830 -1364 peak
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Temperature: 28 °C Humidity: 74 %RH
Frequency Range: 1-40 GHz Test Mode: 11A

Detector Type: PK. and AV. L.O.: 5240 MHz

IF Bandwidth: 1 MHz Tested Date:  Aug. 07, 2023

Antenna Polarization : Horizontal

130 dEu M

Limitl:
Limit2:

~

-n---ﬂf" ‘L\“M‘“*--—.m

ann
FIA0.000 51 E@ 00 S1R0. 00 M nn 522000 Lirs N1 ] SPED. D HFBOLOD 5Z00. 00 H3IM@O0 MHz
Frequency Reading | Corrected Result Limit Margin | Detector Comment
Mk. | No. (MHz) (dBuVim) | factor(dB) | (dBuVim) | (dBuvim) | (dB)
1 5238.000| 101.00 7.51 108.51 68.30 | 40.21 peak
2 5238.400| 95.76 7.51 103.27 998.00 |-895.7| AVG




Spectrum Research &

Testing Lab., Inc.
No.167,Ln. 780, Shan-Tong
Rd.,Ling 8, Shan-Tong Li,
Chung-Li Dist., Taoyuan City
320, Taiwan (R.O.C.)

TEST REPORT

Reference No.: A23080102
Report No.: FCCA23080102-X0
FCC ID : 2AZ3ICC180W

Page: 30 of 99

Date: Aug. 21, 2023

o Al Sm

0

?C-'ZT\-‘

1000000 490000 EE00. 00

12700.00

TGEONLO0 2050000

24400.00 300000 32200000

AN, 00 MH =

Reading Correct Measure-

Mo. Mk.  Freq.  Level Factor ment Limit ~ Owver
MHz dBuV a8 dBuWim  dBuvim  dB  Detector  Comment
1 1048340 3131 14.61 4592 B830 -2238 AVG
2" 1[1484.6% 38.06 14.61 5287 B8.30 -15863  peak
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Antenna Polarization : Vertical

130 diu¥fm
Liimit1: —_—
LimitZ
) \\
‘.."’" H\
ﬂmw.--h.-.“.y-u_._q__-.M—-—"”"""fr 1-"‘“.._\_%
o
FI40.00@ %160 00 S1EN. @0 W nm 5220 @0 KF4nonn 5rG0. 3 KOO0 EZ00. 0@ h34onn WHz
Frequency Reading | Corrected Result Limit Margin | Detector Comment
Mk. | No. (MHz) (dBuv/m) | factor(dB) | (dBuv/m) | (dBuv/m) | (dB)
11 5236.000| 93.96 7.50 101.46 68.30 | 33.16 | peak
2 5239.000| 90.71 7.51 98.22 999.00 (-900.7| AVG
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W00 B im
aD
&0
o (LML (1L | | | [ |
1]
1
X
50
2
®
40
30
20
10
[LRI]
1000000 450000 BEOD.00 1270000 1GE00.00 2050000 2440000  ZG300.00 3220000 ADD. 00 MH =

Reading Correct Measure-
Mo. Mk.  Freg.  Level Factor ment  Limit  Over

MHz dBuV dB dBulim dBuNim dB Distector Comment
1 * 1047855 3971 14.61 5432 B8B30 -13983 peak
2 1048283 289 14.61 4352 6830 2478 AVG

NOTE:

NOTE:

1. Measurement uncertainty is 4.04 dB.

2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier
Gain)

3. The field strength of other emission frequencies were very low against the limit.

4. (F):The field stregth of fundamental frequency.
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Temperature: 28 °C Humidity: 74 %RH
Frequency Range: 1-40 GHz Test Mode: 11N20
Detector Type: PK. and AV. L.O.: 5180 MHz
IF Bandwidth: 1 MHz Tested Date:  Aug. 07, 2023

Antenna Polarization : Horizontal

1300 dBu¥fm
Limmit1: —_
Limit2-
i
e,
a0
1 I
}// ‘\\‘
H __.-.-.-—'-""H) l\""'\.\,‘m
o
HEE0.00@ 0@ 0mn S0 @0 Kl4@nm Sl50.00 H1sE00 5200, @2 L1} BZ40.0@ K2ED 00 MWH:z
Frequency Reading | Corrected Result Limit Margin | Detector Comment
Mk. | No. (MHz) (dBuvim) | factor(dB) | (dBuvim) | (dBuvim) | (dB)
1 5150.000| 55.12 7.21 62.33 74.00 |-11.67 | peak
2 5150.000| 45.78 7.21 52.99 54.00 -1.01 AVG
3 5178.600| 92.86 7.33 100.19 999.00 (-898.8| AVG
4 5184.400| 97.21 7.36 104.57 68.30 | 36.27 | peak
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mog  diuvm

x_l

R

10

1000000 4900.00 B0, 0n 1200000 TEEDOL.O0 20500, 00

2440000 2EIN0OL0D  F2200.00

AL, 00 MH =

Reading Correct Measure-

MNo. Mk.  Freq. Level Factor ment Limit ~ Over
MHz dBuV dB dBuV!m dBuVim dB Detector Comment
1 * 1035801 40538 14.35 5493 8830 -13.37 peak
2 1 0364.32 2897 14.36 4333 6830 -2457T AVG
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Antenna Polarization : Vertical

130 diu¥fm
Limit1: —_—
Limit2:
3
M-
|
an
| |
! \
o
o
HOE0.00@ 100 00 S120.m0 Hl4@0m S1&0. @0 K1E8a000 500 @3 KO0 EZg0.0@ KAg@nn MWHz
Frequency Reading | Corrected Result Limit Margin | Detector Comment
= (MHz) {dBuVim) | factor{dB) | (dBuV/m) | (dBuV/m) | (dB)
1 5150.000| 486.33 7.21 53.54 74.00 |(-20.46| peak
2 5150.000| 42.4% 7.21 49.70 54.00 -4.30 AVG
3 5177.000| B8B.15 7.33 95.48 999.00 |-903.5| AVG
4 5178.800| 93.88 7.34 101.20 68.30 | 32.90 peak
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mon  dbudm
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1000000 450000 GE0D.0O0 1270000 1GE00.00 2050000 2440000 2630000 3220000 AT, 0 MH =

Reading Correct Measure-
Mo. Mk.  Freq.  Level Factor  ment Limit ~ Owver

MHz dBu' dB dBuim dBuVim dB Detector Comment
1 10356.11 2903 14.35 4338 6830 -2492 AVG
2 % 1036342 4049 14.36 5485 68530 -1345 peak

NOTE:

NOTE:

1. Measurement uncertainty is 4.04 dB.

2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier
Gain)

3. The field strength of other emission frequencies were very low against the limit.

4. (F):The field stregth of fundamental frequency.
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Temperature: 28 °C

Humidity:

Frequency Range: 1-40 GHz

Test Mode:

Detector Type: PK. and AV.

IF Bandwidth: 1 MHz

Tested Date:

Antenna Polarization : Horizontal

1000 dBuvim

74 %RH

11N20

5200 MHz

Aug. 07, 2023

%
50
2
X
40
30
20
10
[LAI]

00000 430000 B, 00 12700000

Reading Comrect Measure-
MNo. Mk.  Freq. Level Factor ment

MHz dBuV dB dBu/m

1 * 1039919 4152 14.44 5596

1234 peak

2 1040396 2898 14.45 4343

2440000 AHI00L00  F2200000 AL 00 MH 2
Detector Comment
AVG

NOTE:
1. Measurement uncertainty is 4.04 dB.

2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier

Gain)

3. The field strength of other emission frequencies were very low against the limit.

4. (F):The field stregth of fundamental frequency.
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Antenna Polarization : Vertical
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Reading Correct Measure-
No. Mk. Freq. Level Factor  ment Limit ~ Over
MHz dBu'f dB dBuv/m dBulim dB Detector Comment
1 * 1039532 4023 14 43 54 66 6830 -1364  peak
2 10403.48 2921 14 .45 4366 6830 -2484 AVG
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Chung-Li Dist., Taoyuan City Page: 39 of 99
320, Taiwan (R.O.C.) Date: Aug. 21, 2023
Temperature: 28 °C Humidity: 74 %RH
Frequency Range: 1-40 GHz Test Mode: 11N20
Detector Type: PK. and AV. L.O.: 5240 MHz
IF Bandwidth: 1 MHz Tested Date:  Aug. 07, 2023

Antenna Polarization : Horizontal
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Frequency Reading | Corrected Result Limit Margin | Detector Comment
Mk. | No. (MHz) (dBuvim) | factor(dB) | (dBuVim) | (dBuvim) | (dB)
1 5237.000| 99.61 7.50 107.11 68.30 | 38.81 peak
2 5241.400| 94.64 7.51 102.15 999.00 |-896.8| AVG
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Reading Correct Measure-

Mo. Mk, Freg.  Level Factor ment  Limit Over
Mhz dBuv ] dBuvim  dBuvim B Detector  Comment
1 1047934 2890 14.61 4351 6830 -2479 AVG
2" 10483.(@ 40.88 14.61 5549 6830 -12.81 peak
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Antenna Polarization : Vertical
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Frequency Reading | Corrected Result Limit Margin | Detector Comment
Mk. | No. {MHz) (dBuw/m) | factor(dB) | (dBuW/m) | (dBuVim) | (dB)
* 1 5236.200| 93.57 7.50 101.07 68.30 32.77 | peak
2 5238.600| 89.32 7.51 96.83 999.00 |-902.1| AVG
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Reading Correct Measure-
No. Mk. Freq.  Level Factor  ment Limit ~ Over

MHz dBu\ dB dBu\im dBu\Vim dB Detector Comment
1 1047674 2887 14.61 4348 BB30 -2482 AVG
2 % 1048320 4075 14.61 5536 6830 -12594  peak

NOTE:

NOTE:

1. Measurement uncertainty is 4.04 dB.

2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier
Gain)

3. The field strength of other emission frequencies were very low against the limit.

4. (F):The field stregth of fundamental frequency.
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LAB.
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320, Taiwan (R.O.C.) Date: Aug. 21, 2023
Temperature: 28 °C Humidity: 74 %RH
Frequency Range: 1-40 GHz Test Mode: 11N40
Detector Type: PK. and AV. L.O.: 5190 MHz
IF Bandwidth: 1 MHz Tested Date:  Aug. 07, 2023

Antenna Polarization : Horizontal
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Frequency Reading | Corrected Result Limit Margin | Detector Comment

L | {MHz) (dBuV/m) | factor{dB) | (dBuVim) | (dBuVim) [ (dB)

5150.000( 51.73 7.21 58.94 74.00 |-15.06| peak
5150.000( 45.26 7.21 52.47 54.00 | -1.53 | AVG
5191.800( 93.05 7.39 100.44 68.30 | 32.14 | peak
5196.600( 88.53 7.41 95.94 999.00 (-803.0| AVG

Bl 0| =
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Reading Correct Measure-

Mo. Mk. Freq.  Level Factor ment Limit  Over
MHz dBu\f dB dBulim dBuNm dB Dietectar Comment
1 * 1037976 3955 14.40 5395 6830 -1435 peak
2 1[]384.95 2893 14.41 4334  6B30 -249 AVG
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Antenna Polarization : Vertical
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Frequency Reading | Corrected Result Limit Margin | Detector Comment
Mk. | No. (MHz) (dBuvim) | factor{dB) | {dBuVW/m) | (dBuw/m) | (dB)
1 5150.000| 52.68 7.21 59.89 74.00 |-14.11| peak
2 5150.000| 45.03 7.21 52.24 54.00 -1.76 | AVG
3 5194.400| 88.51 7.40 95.91 68.30 | 27.81 | peak
4 5196.800| 84.53 7.41 91.94 999.00 |-907.0| AVG
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Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Over

MHz dBu' dB dBuiim dBuVim dB Detector Comment
1 * 1037758 3995 14.39 5434 BB30 -1396 peak
2 1037853 2879 14.39 4318 6830 -2512 AVG

NOTE:

NOTE:

1. Measurement uncertainty is 4.04 dB.

2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier
Gain)

3. The field strength of other emission frequencies were very low against the limit.

4. (F):The field stregth of fundamental frequency.
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Temperature: 28 °C Humidity: 74 %RH
Frequency Range: 1-40 GHz Test Mode: 11N40
Detector Type: PK. and AV. L.O.: 5230 MHz
IF Bandwidth: 1 MHz Tested Date:  Aug. 07, 2023

Antenna Polarization : Horizontal
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Frequency Reading | Corrected Result Limit Margin | Detector Comment
Mk. | No. (MHz) (dBuvim) | factor(dB) | (dBuW/m) | (dBuVim) | (dB)
1 5235.800( 97.14 7.50 104.64 68.30 | 36.34 | peak
2 5237.600| 9217 7.51 99.68 998.00 (-899.3| AVG
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Reading Correct Measure-
Mo. Mk. Freq.  Level Factor  ment Limit ~ Over

MHz dBuv dB dBu\im dBuWim dB Detector Comment

1 * 1046223 4027 1457 b484 6830 -1346  peak

2 1046290 2903 1457 4360 6830 -2470 AVG
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Antenna Polarization : Vertical
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Frequency Reading | Corrected Result Limit Margin | Detector Comment
Mk. | No. (MHz) (dBuV/m) | factor(dB) | (dBuV/m) | (dBuV/m) | (dB)
| 5235.800| 91.23 7.50 98.73 68.30 |30.43 | peak
2 5237.600| 86.54 7.51 94.05 999.00 |-904.9| AVG
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Reading Correct Measure-
Mo. Mk.  Freq.  Level Factor  ment Limit ~ Over

MHz dBuV dB8 dBuv'm dBuVim dB Dietector Comment

1 * 1045776 4024 1457 54 81 68.30 -13.49% peak

2 1[1464.23 2698 14 .57 4355 6830 -2475 AVG

NOTE:

NOTE:

1. Measurement uncertainty is 4.04 dB.

2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier
Gain)

3. The field strength of other emission frequencies were very low against the limit.

4. (F):The field stregth of fundamental frequency.
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Temperature: 28 °C Humidity:
Frequency Range: 1-40 GHz Test Mode:
Detector Type: PK. and AV. L.O.:

IF Bandwidth: 1 MHz Tested Date:

Antenna Polarization : Horizontal
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Frequency Reading | Comrected Result Limit Margin | Detector Comment
Mk. | No. (MHz) (dBuV/m) | factor(dB) | (dBuVim) | (dBuVim) | (dB)
1 5715.000| 57.99 7.60 65.59 109.40 |-43.81| peak
2 5715.000| 50.99 7.60 58.59 999.00 |-940.4| AVG
3 5725.000| 73.06 7.60 80.66 122.20 |-41.54| peak
4 5725.000| 65.36 7.60 72.96 999.00 |-926.0| AVG
5 5748.400| 107.07 7.61 114.68 | 122.20 | -7.52 | peak
6 5749.000| 101.54 7.61 109.15 | 999.00 |-889.8| AVG
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Reading Correct Measure-
No. Mk. Freq.  Level Factor ment Limit ~ Over

MHz dBu' dB dBulifm dBuWim dB Detector Comment

1 * 1148813 3054 16.48 4702 5400 B9 AVG

2 1149216 3766 16.48 b414  T400 -19.86  peak
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Antenna Polarization : Vertical
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Frequency Reading | Corrected Result Limit Margin | Detector Comment
Mk. | No. {MHz) (dBuw/m) | factor(dB) | (dBuvim) | (dBuvim) | (dB)

1 5715.000| 37.42 19.60 57.02 109.40 (-52.38 | peak
2 5715.000| 33.16 19.60 52.76 999.00 |-846.2| AVG
3 5725.000| 38.18 19.60 57.78 122.20 (-64.42 | peak
4 5725.000| 34.67 19.60 54.27 999.00 |-944.7| AVG
5 5741.000| 68.96 19.81 88.57 999.00 |-810.4| AVG

16 5746.800| 73.95 19.61 93.56 122.20 (-28.64 | peak
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Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Over

MHz dBu\f dB8 dBuvim dBuWim dB Detector Comment
1 1148585 3958 1648 56.06 7400 -17594  peak
2 % 1148949 2849 1648 44 97 5400 -903 ANVG

NOTE:

NOTE:

1. Measurement uncertainty is 4.04 dB.

2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier
Gain)

3. The field strength of other emission frequencies were very low against the limit.

4. (F):The field stregth of fundamental frequency.
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Temperature: 28 °C Humidity: 74 %RH
Frequency Range: 1-40 GHz Test Mode: 11A
Detector Type: PK. and AV. L.O.: 5785 MHz
IF Bandwidth: 1 MHz Tested Date:  Aug. 07, 2023

Antenna Polarization : Horizontal
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Reading Correct Measure-
No. Mk. Freq.  Level Factor  ment Limit  Over
MHz dBuVv dB dBu'im dBuvim dB Detector Comment

1 1156574  37.78 16.71 5449 7400 -1951  peak

2" 11566.13 3033 16.71 4704 5400 B9  AVG

NOTE:

1. Measurement uncertainty is 4.04 dB.

2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier
Gain)

3. The field strength of other emission frequencies were very low against the limit.

4. (F):The field stregth of fundamental frequency.
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Antenna Polarization : Vertical
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Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit ~ Over

MHz dBuV dB dBu\im dBuVim dB Dietector Comment
1 * 1186513 2814 16.71 4485 5400 915 AVG
2 1156973 3964 16.72 6636 7400 -1764  peak
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Temperature: 28 °C Humidity:
Frequency Range: 1-40 GHz Test Mode:
Detector Type: PK. and AV. L.O.:

IF Bandwidth: 1 MHz

Antenna Polarization : Horizontal

74 %RH

1A

5825 MHz

Tested Date:  Aug. 07, 2023
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Frequency Reading | Corrected Result Limit Margin | Detector Comment
Mk. | No. (MHz) (dBuV/m) | factor(dB) | (dBuVim) | (dBuVim) | (dB)
1 5823.200| 102.03 7.75 109.78 | 999.00 |-889.2| AVG
2 5825.800| 106.22 7.75 113.97 122.20 | -8.23 | peak
3 5850.000| 64.25 7.76 72.01 122.20 |-50.19| peak
4 5850.000| 57.17 7.76 64.93 999.00 |-934.0| AVG
5 5860.000| 51.53 7.79 59.32 109.40 |-50.08| peak
6 5860.000| 47.8% 7.79 55.68 999.00 |-843.3| AVG
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Reading Comrect Measure-

Mo. Mk.  Freq.  Level Factor ment Limit ~ Owver
MHz dBuv a8 dBuv/m  dBuv/m  dB  Detector  Comment
1 * 1165184 3062 16.94 4756 5400 644 AVG
2 1 1653.5§ 3642 16.94 G536 7400 -1864  peak
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Antenna Polarization : Vertical
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Frequency Reading | Corrected | Result Limit | Margin | Detector Comment
Mk. | No. {MHz) (dBuw/m) | factor(dB) | (dBuvim) | (dBuvim) | (dB)
1 5821.400| &8.31 19.75 £88.08 999.00 |-910.9| AVG
2 5823.000| 72.18 19.75 91.93 122.20 [-30.27 | peak
3 5850.000| 38.33 19.76 58.09 122.20 |-64.11| peak
4 5850.000| 33.14 19.76 52.90 999.00 |-946.1| AVG
5 5860.000| 37.03 19.79 56.82 109.40 |-52.58 | peak
3 5860.000| 32.93 19.79 52.72 999.00 (-946.2| AVG
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Reading Correct Measure-
Mo. Mk.  Freg.  Level Factor  ment Limit ~ Ower

MHz dBu' dB dBuWim dBuW/m dB Detector Comment
1 1165279 3983 16.94 5677 7400 -1723 peak
2 * 1165419 2852 16.94 4546 5400 -854 AVG

NOTE:

1. Measurement uncertainty is 4.04 dB.

2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier
Gain)

3. The field strength of other emission frequencies were very low against the limit.

4. (F):The field stregth of fundamental frequency.




Spectrum Research &

Testing Lab., Inc.

i No.167,Ln. 780, Shan-Tong
AP Rd..Ling 8, Shan-Tong Li,
Chung-Li Dist., Taoyuan City
320, Taiwan (R.O.C.)

TEST REPORT

Reference No.: A23080102
Report No.: FCCA23080102-X0
FCC ID : 2AZ3ICC180W

Page: 61 of 99

Date: Aug. 21, 2023

Temperature: 28 °C
Frequency Range: 1-40G
Detector Type: PK. and
IF Bandwidth: 1 MHz

Humidity: 74 %RH

Hz Test Mode: 11N20

AV. L.O.: 5745 MHz
Tested Date:  Aug. 07, 2023

Antenna Polarization : Horizontal
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TEAL.00E  GEES 00 SEHN. B Lo S ol HEE LAl LT LR HrEnan 500 HEAS 00 MHz
Frequency Reading | Corrected | Result Limit Margin | Detector Comment

Sl {MHz) (dBuV/m) |factor(dB) | (dBuV/m) | (dBuV/m) | (dB)

1 5715.000| 58.56 7.60 66.16 | 109.40 |-43.24 | peak

2 5715.000| 49.01 7.80 56.61 | 999.00 (-942.3| AVG

3 5725.000| 67.24 7.60 74.84 | 122.20 |-47.36| peak

4 5725.000| 63.03 7.60 70.63 | 999.00 [-928.3| AVG

5 5746.600| 104.89 | 7.61 | 112.50 | 122.20 | -9.70 | peak

6 5747.400| 100.00 | 7.61 | 107.61 | 999.00 |-891.3| AVG
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Reading Correct Measure-
No. Mk. Freq.  Level Factor ment  Limit  Over

MHz dBuV dB dBuVim dBuV/m dB Dietector Comment

1 * 1149115 2832 1648 4480 5400 -920 AVG

2 11491 .25 4112 1648 5760 7400 -16.40 peak
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Antenna Polarization : Vertical

130 diu¥fm
Limit1: —_
e
f.-""-
e
—

a0 A

_—g—lm-.-“-|--_.m-\.—.---.-\.-\.1-\.-———i_j/} kﬁ\-\'—\-—\.-.._.- .
o

NE4N.D0D  HEES. 00 558G 00 LA 57.2%.00 LELAl] 5rEs. 0 HrEROn S, 00 NHAS 00 MHz

Frequency Reading | Comrected Result Limit Margin | Detector Comment

Mk. | No. (MHz) (dBuVWim) | factor(dB) | (dBuV/m) | (dBuV/m) | (dB)

5715.000| 34.18 19.60 53.79 109.40 (-55.61| peak
5715.000| 32.83 19.60 52.23 999.00 |-9248.7 | AVG
5725.000| 36.42 19.60 56.02 122.20 (-66.18 | peak
5725.000| 33.40 19.60 53.00 999.00 |-948.0| AVG
5739.800| 71.08 19.61 90.69 122.20 (-31.51| peak
5741.200| 66.83 19.61 86.24 999.00 |-912.7| AVG

@ | ;| | M=
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Reading Correct Measure-
Mo. Mk.  Freg.  Level Factor  ment Limit ~ Over

MHz dBu\f dB dBu\im dBuVim dB Detectar Comment

1% 1149273 2837 1648 4485 5400 915  AVG

2 11492.9§ 401 1648 5719 7400 -16.81  peak

NOTE:

1. Measurement uncertainty is 4.04 dB.

2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier
Gain)

3. The field strength of other emission frequencies were very low against the limit.

4. (F):The field stregth of fundamental frequency.
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Temperature: 28 °C Humidity: 74 %RH
Frequency Range: 1-40 GHz Test Mode: 11N20
Detector Type: PK. and AV. L.O.: 5785 MHz
IF Bandwidth: 1 MHz Tested Date:  Aug. 07, 2023

Antenna Polarization : Horizontal
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1000000 4900000 G@00.00 1270000 1GGOOO0 2050000 2440000 2630000 52200000 A0O0D. 00 MHz
Reading Correct Measure-
No. Mk.  Freq.  Level Factor  ment Limit  Over

MHz dBu'f dB dBu\vim dBu\fm dB Detector Comment
1 * 1156508 2812 16.71 4483 5400 917 AVG
2 11567.69  40.80 16.72 5752 7400 -1648  peak

NOTE:

1. Measurement uncertainty is 4.04 dB.

2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier
Gain)

3. The field strength of other emission frequencies were very low against the limit.

4. (F):The field stregth of fundamental frequency.
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Antenna Polarization : Vertical

1000 diuy/m
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Reading Correct Measure-
Mo. Mk.  Freg.  Level Factor ment  Limit  Over

MHz dBuVf dB dBu\im dBuWim dB Detector Comment

1 1157026 3971 16.72 5643 7400 -1757  peak

2 % 1157051 2808 1672 4480 5400 920 AVG
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Date: Aug. 21, 2023

Temperature: 28 °C Humidity: 74 %RH
Frequency Range: 1-40 GHz Test Mode: 11N20
Detector Type: PK. and AV. L.O.: 5825 MHz

IF Bandwidth: 1 MHz Tested Date:  Aug. 07, 2023

Antenna Polarization : Horizontal

13m0 dEufm
Limitl: —
; Y
A~
@ ;”J \
W“‘“"“"_‘M et e
ann
BrEN.D0E SiA%On SR @ LrEsnmn SEI. 0 hEIsOn SEANL. DD SHER NN BEHL. 00 9S00 MHz
Frequency Reading | Cormrected Result Limit Margin | Detector Comment
Mk. | No. (MHz) (dBuw/m) | factor(dB) | {(dBuV/m) | (dBuvim) | (dB)
1 5821.200| 100.90 7.75 108.865 999.00 (-890.3| AVG
2 5825.800| 105.71 7.75 113.46 122.20 | -8.74 peak
3 5850.000| 57.15 7.76 64.91 122.20 |-57.29 | peak
4 5850.000| 55.21 7.76 62.97 999.00 (-936.0| AVG
5 5860.000| 49%8.22 7.79 57.01 109.40 |-52.39 | peak
6 5860.000| 45.65 7.79 53.44 999.00 (-945.5| AVG
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Reading Correct Measure-
Mo. Mk.  Freq.  Level Factor  ment Limit ~ Over

MHz dBuV dB dBu\im dBuWim dB Dietector Comment

1 * 1164541 2855 16.94 4549 5400 -B851 AVG

2 11653.5? 399 16.94 5685  T400 -17.15  peak
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Antenna Polarization : Vertical

1300 dBufm
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Frequency Reading | Corrected | Result Limit | Margin | Detector Comment
Mk. | No. (MHz) (dBuVim) | factor(dB) | (dBuV/m) | (dBuV/m) | (dB)
1 5821.400| 68.78 | 19.75 | 88.53 | 999.00 (-910.4| AVG
* | 2 5821.600| 73.26 | 19.75 | 93.01 | 122.20 |-29.19 | peak
3 5850.000| 38.79 | 19.76 | 58.55 | 122.20 |-63.65| peak
4 5850.000| 33.36 | 19.76 | 53.12 | 999.00 |-945.8| AVG
5 5860.000| 37.20 | 19.79 | 56.99 | 109.40 |-52.41| peak
8 5860.000| 32.65 | 19.79 | 52.44 | 999.00 |-946.5| AVG
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Reading Correct Measure-
MNo. Mk.  Freg.  Level Factor  ment Limit ~ Owver

MHz dBu\f dB8 dBulim dBuVim dB Dietector Comment

1 * 11e4781 2837 16.94 4531 5400 -8B9 AVG

2 TI65402 3963 16.94 5657 7400 -1743  peak

NOTE:

1. Measurement uncertainty is 4.04 dB.

2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier
Gain)

3. The field strength of other emission frequencies were very low against the limit.

4. (F):The field stregth of fundamental frequency.
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Date: Aug. 21, 2023

Temperature: 28 °C Humidity: 74 %RH
Frequency Range: 1-40 GHz Test Mode: 11N40
Detector Type: PK. and AV. L.O.: 5755 MHz
IF Bandwidth: 1 MHz Tested Date:  Aug. 07, 2023
Antenna Polarization : Horizontal
1300 dBué/m
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Frequency Reading | Corrected Result Limit Margin | Detector Comment

Mk. | No. (MHz) (dBuvim) | factor{dB) | (dBuV/m) | (dBuV/im) | (dB)

1 5715.000| 69.49 7.80 77.09 | 109.40 |-32.31| peak

2 5715.000| 61.49 7.80 69.09 | 999.00 |-929.9| AVG

3 5725.000| T74.89 7.80 82.49 | 122.20 |-39.71| peak

4 5725.000| 87.00 7.80 74.60 | 999.00 |-924.4( AVG

5 5750.800| 97.95 7.82 105.57 | 999.00 |-893.4| AVG

8 5758.200| 102.62 7.64 110.26 | 122.20 |-11.94 | peak
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Reading Correct Measure-
Mo. Mk.  Freq.  Level Factor  ment Limit ~ Over

MH=z dBuv dB dBuim dBuVfm dB Detector Comment

1 * 11508.80 2854 16.52 4506 5400 -B94  AVG

2 1151 2.43 4125 16.52 577 7400 -1623  peak
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Antenna Polarization : Vertical

1300 diuyfm
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Frequency Reading | Corrected Result Limit Margin | Detector Comment
Mk. | No. (MHz) (dBuVim) | factor{(dB) | (dBuVim) | (dBuW/m) | (dB)

§715.000| 46.30 7.60 53.90 109.40 |-55.50| peak
5715.000| 42.18 7.60 49.78 999.00 |-949.2| AVG
5725.000| 49.57 7.60 5717 122.20 |-65.03 | peak
5725.000| 44.42 7.60 52.02 999.00 |-946.9| AVG
5748.200| 77.28 7.61 84,89 999.00 |-9214.1| AVG
5749.200| B82.94 7.61 90.55 122.20 |-31.65| peak

@ | kM=
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Reading Correct Measure-
Mo. Mk, Freq.  Level Factor ment Limit ~ Over

MHz dBu'f dB dBuWim dBuWim dB Detector Comment

1 1150527 4093 16.51 5744 7400 -1656 peak

2" 115[]6.[J§ 2638 16.51 4489 5400 9N AVG

NOTE:

1. Measurement uncertainty is 4.04 dB.

2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier
Gain)

3. The field strength of other emission frequencies were very low against the limit.

4. (F):The field stregth of fundamental frequency.
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Date: Aug. 21, 2023

Temperature: 28 °C Humidity: 74 %RH
Frequency Range: 1-40 GHz Test Mode: 11N40
Detector Type: PK. and AV. L.O.: 5795 MHz

IF Bandwidth: 1 MHz Tested Date:  Aug. 07, 2023

Antenna Polarization : Horizontal
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Frequency Reading | Corrected | Result Limit | Margin | Detector Comment
Mk. | No. {MHz) (dBuw/m) | factor(dB) | (dBuvim) | (dBuvim) | (dB)

1 5791.200| 102.52 7.72 110.24 122.20 (-11.96 | peak
2 5801.200| 97.98 7.74 105.70 999.00 [-893.3| AVG
3 5850.000| 55.49 T7.76 63.25 122.20 (-58.95( peak
4 5850.000| 50.43 7.76 58.19 999.00 (-240.8| AVG
5 5860.000| 49.47 T7.79 57.26 109.40 (-52.14 | peak
6 5860.000| 46.68 7.79 54.47 | 999.00 |-944.5| AVG
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Reading Comrect Measure-
Mo. Mk.  Freq.  Level Factor  ment Limit  Owver

MHz dBu\/ dB8 dBulim dBuVim dB Dietector Comment

1 1158791 4121 16.79 5300 7400 -16.00 peak

2 11592.5? 2812 16.60 4492 5400 -908 AVG
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Antenna Polarization : Vertical
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Frequency Reading | Corrected Result Limit Margin | Detector Comment
Mk. | No. (MH2) (dBuVim) | factor(dB) | (dBuV/m) | (dBuVim) | (dB)
1 5790.000| 75.76 7.71 83.47 999.00 (-915.5| AVG
- 5790.600| B80.78 7.72 88.48 122.20 |-33.72 | peak
3 5850.000| 43.52 7.76 51.28 122.20 |-70.92 | peak
4 5850.000| 39.43 7.76 47.19 999.00 (-951.8| AVG
5 5860.000| 45.29 7.79 53.08 109.40 |-56.32 | peak
3 5860.000| 39.15 7.79 46.94 999.00 (-952.0| AVG
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Reading Correct Measure-
No. Mk. Freq.  Level Factor ment Limit ~ Over

MHz dBul\f dB8 dBuVim dBuvim dB Dietector Comment

1 * 1158630 28.06 16.78 4484 5400 916 @ AVG

2 11593.55 3986 16.80 bbbt 7400 -17.34  peak

NOTE:

1. Measurement uncertainty is 4.04 dB.

2. Emissiom Level = Reading Value + Ant. Factor + Correct Factor (incl.:Cable Loss and Pre-Amplifier
Gain)

3. The field strength of other emission frequencies were very low against the limit.

4. (F):The field stregth of fundamental frequency.
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6 PEAK CONDUCTED OUTPUT POWER TEST

6.1 LIMIT
FCC Part15, Subpart E Section 15.407(a)(1)(iv).
For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum
conducted output power over the frequency band of operation shall not exceed 250
mW provided the maximum antenna gain does not exceed 6 dBi.

FCC Part15, Subpart E Section 15.407(a)(3).
For the band 5.725-5.85 GHz, the maximum conducted output power over the
frequency band of operation shall not exceed 1 W

6.2 TEST EQUIPMENT
The following test equipment was used during the test :

. Due Date
Eq“'PT".e”“ Specifications Manufacturer Mod.el il of Cal.
Facilities Serial # & Cal. Center
EXA Signal Analyzer 10 Hz ~44 GHz |KEYSIGHT I\N/IS\;(0516(21A805/54 é‘lqg 24, 2023

NOTE : The calibration interval of the above test equipment is one year and the calibrations are traceable
to NML/ROC and NIST/USA.

6.3 TEST SET-UP

50Q RF cable
EUT Spectrum

6.4 TEST PROCEDURE
The EUT was operating in continuous transmission mode or could control its channel.
Printed out the test result from the spectrum by hard copy function.

6.5 EUT OPERATING CONDITION
1. Set the EUT under continuous transmission condition.
2. The EUT was set to the highest available power level.
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6.6 TEST RESULT
Temperature 25°C Humidity 60%RH
Detector RMS Test Mode 802.11a
RBW 1 MHz VBW 3 MHz
Tested By | Jimmy Tseng Tested Date Aug. 01, 2023
: Total Power Limit
Operation | Frequency Power
Mode Average Average :
Band (s) (MHz) Result | setting
dBm dBm
5180 19.12 23.98 PASS 0
UNII-1 5200 19.25 23.98 PASS 0
5240 19.03 23.98 PASS 0
802.11a
5745 19.34 30.00 PASS 0
UNII-3 5785 19.24 30.00 PASS 0
5825 19.47 30.00 PASS 0
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Temperature 25°C Humidity 60%RH
Detector RMS Test Mode 802.11N-20
RBW 1 MHz VBW 3 MHz
Tested By | Jimmy Tseng Tested Date Aug. 01, 2023
: Total Power Limit
Operation | Frequency Power
Mode Average Average :
Band (s) (MHz) Result | setting
dBm dBm
5180 18.42 23.98 PASS 0
UNII-1 5200 18.43 23.98 PASS 0
5240 18.56 23.98 PASS 0
802.11n20
5745 18.05 30.00 PASS 0
UNII-3 5785 18.31 30.00 PASS 0
5825 18.24 30.00 PASS 0




Spectrum Research &

Testing Lab., Inc.
No.167,Ln. 780, Shan-Tong

LAB.
WAMAAAY Rd.Ling 8, Shan-Tong Li,

Chung-Li

Dist., Taoyuan City

320, Taiwan (R.0.C.)

TEST REPORT

Reference No.: A23080102
Report No.: FCCA23080102-X0
FCC ID : 2AZ3ICC180W

Page: 82 of 99
Date: Aug. 21, 2023

Temperature 25°C Humidity 60%RH
Detector RMS Test Mode 802.11N-40
RBW 1 MHz VBW 3 MHz
Tested By | Jimmy Tseng Tested Date Aug. 01, 2023
: Total Power Limit
Operation | Frequency Power
Mode Average Average :
Band (s) (MHz) Result | setting
dBm dBm
UNII1 5190 15.10 23.98 PASS 0
5230 17.74 23.98 PASS 0
802.11n40
UNIL3 5755 17.54 30.00 PASS 0
5795 17.57 30.00 PASS 0
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6.7 26dB occupied bandwidth
Conducted
Temperature: 25 °C Humidity: 60 %RH
Detector: Peak Test Mode 802.11A/ N HT 20 /N HT 40
RBW: 1 MHz VBW: 3 MHz
Tested By: Jimmy Tseng Tested Date: Aug. 01, 2023
Data date/ | Freequency | 99% Bandwidth | 26dB Bandwidth
Test Mode
MCSO (MHz) (MHz) (MHz)
5180 16.709 28.15
5200 16.709 24.82
5240 16.622 27.69
802.11 A 6 Mbps
5745 16.694 15.44 / 6DB
5785 16.549 16.40 / 6DB
5825 16.702 16.40 / 6DB
5180 17.701 25.83
5200 17.740 22.77
802.11 N 5240 17.682 24.63
MCSO
HT 20 5745 17.795 17.36 / 6DB
5785 17.767 17.71 / 6DB
5825 17.748 17.01 / 6DB
5190 36.159 41.37
802.11 N 5230 36.169 57.55
MCSO
HT 40 5755 36.167 34.44 | 6DB
5795 36.266 34.57 / 6DB
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802.11a 99% Bandwidth(MHz) & 26db Bandwidth(MHz)

5180(MHz)

#VEW 1 MHz

Occupled Bandwidth Total Power
16.709 MHz
-34.487 kHz
31.07 MHz

% of OBW Power
=dB

Transmit Freq Error
x dB Bandwidth

24.1 dBm

99.00 %
-26.00 dB

“Span 50 MHz
Sweep 1ms |

Transmit Freq Error
x dB Bandwidth

Occupled Bandwidth
16.660 MHz

“Span 50 MHz

#VBW 1 MHz Sweep 1 ms |l

Total Power 24.2 dBm

“AT7.197 kHz
28.15 MHz

% of OBW Power
=dB

99.00 %
-26.00 dB

#VEW 1 MHz

Occupled Bandwidth Total Power
16.709 MHz
-54.965 kHz
27.70 MHz

% of OBW Power
=dB

Transmit Freq Error
x dB Bandwidth

23.7 dBm

99.00 %
-26.00 dB

Occupled Bandwidth

AVEW 1 MHz Sweep 1 ms |l

Total Power 24.0 dBm

16.656 MHz

Transmit Freq Error
= dB Bandwidth

-58.155 kHz
24,82 MHz

of OBW Power
xdB

99.00 %
-26.00 d&

AVEW 1 MHz

Occupled Bandwidth Total Power
16.622 MHz
=115.60 kHz
25.12 MHz

% of OBW Power
xdB

Transmit Freq Error
= dB Bandwidth

23.5 dBm

99.00 %
-26.00 d&

‘Span 50 MHz

Transmit Freq Error
x dB Bandwidth

Occupled Bandwidth
16.724 MHz

“Span 50 MHz
Sweep 1 ms |l

#VEW 1 MHz

Total Power 23.4 dBm

-69.051 kHz
27.69 MHz

% of OBW Power
=dB

99.00 %
-26.00 dB
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802.11n20 99% Bandwidth(MHz) & 26db Bandwidth(MHz)

5180(MHz)

#VEW 1 MHz

Occupled Bandwidth Total Power
17.701 MHz
-50.813 kHz

B4 MHz

% of OBW Power
=dB

Transmit Freq Error

x dB Bandwidth -2

22.9 dBm

99.00 %

“Span 50 MHz

Sweep 1ms #Res BW 300 kHz

Occupled Bandwidth

‘Span 50 MHz
AVEW 1 MHz Sweep 1 ms |l

Total Power 23.4 dBm

17.721 MHz

Transmit Freq Error

6.00 dB x dB Bandwidth

-B2.967 kHz
25,83 MHz

of OBW Power

99.00 %
xdB -2

dB

Mfset 11 dB
0.00 dBm

AVEW 1 MHz

Occupled Bandwidth Total Power
17.740 MHz
-89.053 kHz
25.82 MHz

of OBW Power
xdB

Transmit Freq Error
= dB Bandwidth

22.9 dBm

-26.00 d&

Occupled Bandwidth

AVEW 1 MHz Sweep 1 ms |l

Total Power 23.0 dBm

17.794 MHz

95.00 % Transmit Freq Error

= dB Bandwidth

-89.172 kHz
22,77 MHz

of OBW Power
xdB

99.00 %
-26.00 d&

AVEW 1 MHz

Occupled Bandwidth Total Power
17.682 MHz
-T4.306 kHz
24.57 MHz

% of OBW Power
xdB

Transmit Freq Error
= dB Bandwidth

22.7 dBm

-26.00 d&

‘Span 50 MHz

Occupled Bandwidth

‘Span 50 MHz
AVEW 1 MHz Sweep 1ms

Total Power 22.5 dBm

17.726 MHz

95.00 % Transmit Freq Error

= dB Bandwidth

-88.829 kHz
24.63 MHz

% of OBW Power
xdB
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802.11n40

99% Bandwidth(MHz) & 26db Bandwidth(MHz)

5190(MHz)

il rletru ot

AVBW 3 MHz

Occupled Bandwidth Total Power
36.159 MHz
-106.69 kHz
57.35 MHz

% of OBW Power
xdB

Transmit Freq Error
= dB Bandwidth

“Span 100 MHz
Sweep 1 ms |l

24.1 dBm

Occupled Bandwidth

P
#VBW 1 MHz Sweep 1.067 ms)

Total Power 23.6 dBm

35.977 MHz

Transmit Freq Error
= dB Bandwidth

-54.029 kHz
41.37 MHz

% of OBW Power
xdB

#VEBW 3 MHz

Total Power

% of OBW Power
xdB

Transmit Freq Error

x dB Bandwidth 53.08 MHz

“Span 100 MHz
Sweep 1 ms |l

23.8 dBm

Occupled Bandwidth

#VEBW 1 MHz

Total Power

36.011 MHz

Transmit Freq Error
= dB Bandwidth

99.00 %

-54.782 kHz
57.55 MHz

% of OBW Power
xdB
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802.11a 99% Bandwidth(MHz) & 6db Bandwidth(MHz)

5745(MHz)

#VEW 1 MHz

Occupled Bandwidth Total Power
16.694 MHz
-83.411 kHz
29.17 MHz

% of OBW Power
=dB

Transmit Freq Error
x dB Bandwidth

“Span 50 MHz |center 5.745 GHz

Sweep 1ms | #Res BW 100 kHz #VBW 300 kHz

23.9 dBm Occupled Bandwidth Total Power
16.429 MHz
-50.000 kHz

15.44 MHz

99.00 %
-26.00 dB

of OBW Power
xdB

Transmit Freq Error
= dB Bandwidth

‘Span 50 MHz
Sweep 4.8 ms i

24.2 dBm

99.00 %
-6.00 dB

Mfset 11 dB
0.00 dBm

AVEW 1 MHz

Occupled Bandwidth Total Power
16.549 MHz
-102.44 kHz
24.77 MHz

of OBW Power
xdB

Transmit Freq Error
= dB Bandwidth

#VBW 300 kHz

24.7T dBm Occupled Bandwidth Total Power
16.465 MHz
-66.931 kHz

16.40 MHz

99.00 %
-26.00 d&

of OBW Power
xdB

Transmit Freq Error
= dB Bandwidth

24.3 dBm

99.00 %
-6.00 dB

#VEBW 1 MHz

Occupled Bandwidth Total Power
16.702 MHz
-9.929 kHz % of OBW Power

xdB

Transmit Freq Error
= dB Bandwidth

‘Span 50 MHz

#VBW 300 kHz

25.2 dBm Occupled Bandwidth Total Power
16.499 MHz
64 kHz

16.40 MHz

99.00 %
-26.00 d&

% of OBW Power
xdB

Transmit Freq Error
= dB Bandwidth

24.6 dBm
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802.11n20 99% Bandwidth(MHz) & 6db Bandwidth(MHz)

5745(MHz)

AVEW 1 MHz

Occupled Bandwidth Total Power
17.795 MHz
-T4.881 kHz
21.62 MHz

% of OBW Power
xdB

Transmit Freq Error
= dB Bandwidth

22.9 dBm

99.00 %
-26.00 d&

[center 5.745 GHz
#Res BW 100 kHz

Occupled Bandwidth

‘Span 50 MHz
#VBW 300 kHz Sweep 4.8 s

Total Power 23.4 dBm

17.622 MHz

Transmit Freq Error
= dB Bandwidth

72,753 kHz
17.36 MHz

of OBW Power 99.00 %
xdB -6.00 d&

Mfset 11 dB
0.00 dBm

AVEW 1 MHz

Occupled Bandwidth Total Power
17.767 MHz
=T1.745 kHz
23.48 MHz

of OBW Power
xdB

Transmit Freq Error
= dB Bandwidth

23.4 dBm

99.00 %
-26.00 d&

Transmit Freq Error
x dB Bandwidth

Occupled Bandwidth
17.634 MHz

#VBW 300 kHz

Total Power

~T2.287 kHz
17.71 MHz

% of OBW Power
=dB

AVEW 1 MHz

Occupled Bandwidth Total Power
17.748 MHz
-52.816 kHz
24.72 MHz

% of OBW Power
xdB

Transmit Freq Error
= dB Bandwidth

23.8 dBm

99.00 %
-26.00 d&

‘Span 50 MHz

Transmit Freq Error
x dB Bandwidth

Occupled Bandwidth
17.617 MHz

“Span 50 MHz
Sweep 4.8 ms i

#VBW 300 kHz

Total Power 231.5 dBm

-62.369 kHz
17.01 MHz

% of OBW Power
=dB

99.00 %
-6.00 dB
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802.11n40 99% Bandwidth(MHz) & 6db Bandwidth(MHz)

5755(MHz)

#VEW 3 MHz

Occupled Bandwidth Total Power
36.167 MHz
-B7.315 kHz
52.60 MHz

Transmit Freq Error
x dB Bandwidth

% of OBW Power
=dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

[P ——y

Occupled Bandwidth
35.981 MHz

#VEW 300 kHz

Total Power 23.9 dBm

~44.223 kHz
34.44 MHz

% of OBW Power
=dB

99.00 %
-6.00 dB

P S T

[center 5.795 GHz

[#Res BW 1 MHz LRl

Occupled Bandwidth Total Power
36.266 MHz
-84.021 kHz
55.19 MHz

Transmit Freq Error
x dB Bandwidth

% of OBW Power
=dB

99.00 %
-26.00 dB

[center 5.795 GHz
[#Res BW 100 kHz

Transmit Freq Error
x dB Bandwidth

Occupled Bandwidth
36.065 MHz

i "ﬂ

Sbephdin 4

#VEW 300 kHz

Total Power 24.2 dBm

-59.318 kHz
34.5T7 MHz

% of OBW Power
=dB

99.00 %
-6.00 dB
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7 POWER SPECTRAL DENSITY TEST

7.1 LIMIT
FCC Part15, Subpart E Section 15.407(a)(1)(iv).
For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum
conducted output power over the frequency band of operation shall not exceed 250
mW provided the maximum antenna gain does not exceed 6 dBi. In addition, the
maximum power spectral density shall not exceed 11 dBm in any 1 megahertz band

FCC Part15, Subpart E Section 15.407(a)(3).

For the band 5.725-5.85 GHz, the maximum conducted output power over the
frequency band of operation shall not exceed 1 W. In addition, the maximum power
spectral density shall not exceed 30 dBm in any 500 kHz band

FREQUENCY RANGE (MHz) Limit
5150 — 5250
(For Client Device operation)
5250 — 5350
5470 -5725 11 dBm / 1MHz
(For Client Device operation)
5725 - 5850
(For Client Device operation)

11 dBm / 1MHz

30 dBm / 500kHz

If measurement bandwidth of Maximum PSD is specified in 500 kHz, add
10log(500kHz/RBW) to the measured result, whereas RBW (< 500 KHz) is the reduced

resolution bandwidth of the spectrum analyzer set during measurement.
Note: 10log(500kHz/100kHz) = 6.99
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7.2 TEST EQUIPMENT
The following test equipment was used during the radiated emission test:

. Due Date
Eq“'PT".e”“ Specifications Manufacturer Mod.el il of Cal.
Facilities Serial # & Cal. Center
EXA Signal Analyzer 10 Hz ~44 GHz |KEYSIGHT I\N/IS\;(0516(21A805/54 é‘lqg 24, 2023

NOTE: The calibration interval of the above test equipment is one year and the calibrations are traceable
to NML/ROC and NIST/USA.

7.3 TEST SET-UP

EUT

50Q RF cable

7.4 TEST PROCEDURE
The EUT was operating in transmitter mode and could be controlled its channel.
Printed out the test result from the spectrum by hard copy function.

Spectrum

7.5 EUT OPERATING CONDITION
1. Set the EUT under continuous transmission condition.
2. The EUT was set to the highest available power level.
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7.6 TEST RESULT
Temperature 25°C Humidity 60%RH
Detector Peak Test Mode 802.11A
RBW 1 MHz VBW 3 MHz
Tested By Jimmy Tseng | Tested Date Aug. 01, 2023
Channel Channel Frequency | Power Spectral Density | Maximum Limit
Number (MH2z) (dBm/1MHz) (dBm/1MHz)
CHO036 5180 8.55 11
CHO040 5200 8.22 11
CHO048 5240 8.22 11
CHO036 : CHO040 :

Wyt Spectuem fmgagae - mapt 1 T e

enter 5.18000 GHz enter 5.20000 GHz
[#Res BW 1.0 MHz [#Res BW 1.0 MHz

CHO048 :

Wyt Spectuem fmgagae - mapt 1

enter 5.24000 GHz
[#Res BW 1.0 MHz
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Temperature 25°C Humidity 60%RH
Detector Peak Test Mode 802.11A
RBW 100 kHz VBW 300 kHz
Tested By Jimmy Tseng | Tested Date Aug. 01, 2023
Channel Channel Frequency | Power Spectral Density | Maximum Limit
Number (MH2z) (dBm/500kHz) (dBm/500kHz)
CH149 5745 5.82 30
CH157 5785 6.41 30
CH165 5825 6.45 30
CH149 : CH157 :

Ny e kb - amp [y a—re—rry

enter 5.74500 GHz y " Span 50.00 MHz enter 5.78500 GHz ” : = - y " Span 50.00 MHz
[#Res BW 100 kHz #VEW 300 kHz Sweep 6,200 ms (1001 pts) eRes BW 100 kiHz #VEW 300 kHz Sweep 6,200 ms (1001 pts)

enter 5.62500 GHz

U
I*R-ES BW 100 kHz #VBW 300 kHz
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Temperature 25°C Humidity 60%RH
Detector Peak Test Mode 802.11N 20
RBW 1 MHz VBW 3 MHz
Tested By Jimmy Tseng | Tested Date Aug. 01, 2023
CHANNEL | Channel Frequency | Power Spectral Density | Maximum Limit
NUMBER (MHz) (dBm/1 MHz) (dBm/1 MHz)
CHO036 5180 7.42 11
CHO040 5200 713 11
CHO048 5240 7.02 11
CHO036 : CHO040 :

Nyt Spactm dmaby - Sapt 14

=

Auto Tune
[

Center Freq)
£ 200000000 GHz

enter 5.18000 GHz enter 5.20000 GHz
[#Res BW 1.0 MHz

= L
l’R!S BW 1.0 MHz FVEBW 3.0 MHz Sweep 1.000 ms (1001 pts)

CHO048 :

Nyt Spactm dmaby - Sapt 14

enter 5.24000 GHz
[#Res BW 1.0 MHz
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Temperature 25°C Humidity 60%RH

Detector Peak Test Mode 802.11N 20
RBW 100 kHz VBW 300 kHz

Tested By Jimmy Tseng | Tested Date Aug. 01, 2023

Channel Channel Frequency | Power Spectral Density | Maximum Limit
Number (MH2z) (dBm/500kHz) (dBm/500kHz)
CH149 5745 4.74 30
CH157 5785 5.16 30
CH165 5825 5.07 30

CH149 : CH157 :

Nyt Spactm dmaby - Sapt 14

enter 5.74500 GHz
[#Res BW 100 kHz #VEW 300 kHz

~ Span 50.00 MHz
Sweep 6.200 ms (1001 pts)

Nyt Spactm dmabye - Smapt L4

enter 5.78500 GHz

U
I*RES BW 100 kHz #VBW 300 kHz

~ Span 50.00 MHz
Sweep 6.200 ms (1001 pts)

enter 5.62500 GHz
[#Res BW 100 kHz SVEW 300 kHz

Auto Tune
[

Center Freq)
8 E2E000000 GHz

Sweep 6.200 ms (1001 pis)
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Temperature 25°C Humidity 60%RH
Detector Peak Test Mode 802.11N 40
RBW 1 MHz VBW 3 MHz
Tested By Jimmy Tseng | Tested Date Aug. 01, 2023
Channel Channel Frequency | Power Spectral Density | Maximum Limit
Number (MH2z) (dBm/1MHz) (dBm/1MHz)
CHO038 5190 4.32 11
CHO46 5230 3.89 11

CHO038 : CHO046 :

enter 5.10000 GHz ) : 3 ) y x MHz enter 5.23000 GHz

U U
I*R-ES BW 1.0 MHz 3.0 MHz Swee| .0 ts] I*R-ES BW 1.0 MHz
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Temperature 25°C Humidity 60%RH
Detector Peak Test Mode 802.11N 40
RBW 100 kHz VBW 300 kHz
Tested By Jimmy Tseng | Tested Date Aug. 01, 2023
Channel Channel Frequency | Power Spectral Density | Maximum Limit
Number (MH2z) (dBm/500kHz) (dBm/500kHz)
CH151 5755 1.82 30
CH159 5795 1.94 30

CH151 : CH159 :

Nyt Spactm dmabye - Smapt L4

enter 5.70500 GHz Span 100.0 MHz
[#Res BW 100 kHz #VEW 300 kHz Sweep 12.40ms s

#VBW 300 kHz
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8 Antenna application

8.1 Antenna requirement
FCC Part 15E section 15.407 requirement:
For the band 5.725-5.85 GHz, If transmitting antennas of directional gain greater than 6
dBi are used, both the maximum conducted output power and the maximum power
spectral density shall be reduced by the amount in dB that the directional gain of the
antenna exceeds 6 dBi.

8.2 Result
The EUT’s antenna used a FPC Antenna . Gain of 5.1G & 5.8G antenna types is 2.99
dBi that meet the requirement.

8.3 Description of RF Exposure

SAR compliance has been evaluated in the product(s), and con be used in host
product(s) with substantially similar physical dimensions, construction, and electrical
and RF characteristics. End-users must be provided with specific information required
to satisfy RF exposure compliance for all final host devices. Compliance of this device
in all final host configurations is the responsibility of the Grantee.
- The separation distance -20 cm must be clearly stated in the operating and/or

installation manual that is supplied to the User.
- This application is being made on behalf of the “Grantee”.
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9 TERMS OF ABBREVIATION

AV. Average detection

AZ(°) Turn table azimuth

Correct. Correction

EL(m) Antenna height (meter)

EUT Equipment Under Test

Horiz. Horizontal direction

LISN Line Impedance Stabilization Network
NSA Normalized Site Attenuation

Q.P. Quasi-peak detection

SRT Lab Spectrum Research & Testing Laboratory, Inc.
Vert. Vertical direction




